
1

Keep this Product ID Number and use when contacting Customer Service:

OWNER’S MANUAL

MODEL N° 90176

COPY



2

Save this owner’s manual for future reference and in the event that 
the manufacturer has to be contacted.

**U.S. and Canada customers ONLY**
IF ASSISTANCE IS NEEDED,

DO NOT CONTACT THE STORE!
CALL OUR CUSTOMER SERVICE DEPARTMENT at 

1 (800) 225-3865
HOURS: 7:00 a.m. to 5:00 p.m. Monday through Friday (Mountain Standard Time)

**Call us or visit our Web site for Saturday hours**

Lifetime Products, Inc.

**For customers outside the U.S. or Canada, please contact the store for assistance.**

REGISTER YOUR PRODUCT ONLINE AT WWW.LIFETIME.COM

At Lifetime, we are committed to providing innovative and quality products. While registering, you will 

have the opportunity to give us your feedback. Your input is valuable to us.

Lifetime’s Promise to You:

Maintaining your privacy is our long-standing policy at Lifetime. And you can rest assured that 

REGISTER today!

INSTRUCTION #1079708 K 8/30/2012

COPY



3

Most injuries are caused by misuse and/or not following instructions. Use caution when using this product.

materials for parts and/or additional instruction material. Before beginning assembly, 

 Proper and complete assembly, use and supervision 

sections to separate during play or transport.

SAFETY INSTRUCTIONS

BEFORE BEGINNING ASSEMBLY

are missing, call our Customer Service Department.

Most injuries are caused by misuse and/or not following instructions. Use caution when using this product.

materials for parts and/or additional instruction material. Before beginning assembly, 

 Proper and complete assembly, use and supervision 

sections to separate during play or transport.

SAFETY INSTRUCTIONS

BEFORE BEGINNING ASSEMBLY

are missing, call our Customer Service Department.



TOOLS AND PARTS REQUIRED FOR THIS ASSEMBLY

*Two adults required to 

complete assembly*

Only adults should set up the product. Do not allow children 

in the setup area until assembly is complete.

Adjustable Wrench

Phillips Screwdriver

(1)

(1)

7/16” Wrench

(2)

Scrap Wood

(1)

Sand

(375 lb)

(1)

Pliers

Rubber Mallet

(1)

1/2” Wrench

(2)

Water Hose

(1)

(1)

9/16” Wrench

(2)

(1)

Electric Drill

(2)

3/16” Allen Wrench

(2, included)



5

This area is located at the top, 

left-hand corner of the page 

and indicates which tools 

and hardware are needed to 

complete the assembly steps 

on a page.

Note:!

Refer to the following areas throughout the instructions 

to assist in the assembly process:

This area is usually located in the 

bottom, left-hand corner of a step 

and indicates that special attention 

is needed to perform a particular 

part of a step.

These areas are usually located in 

the bottom, right-hand corner of a 

step and indicate that damage to 

the product or serious injury may 

occur if the caution or warning is 

not heeded.

ASSEMBLY GUIDES

TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

CAUTION



6

PARTS LIST
ID Item Description Qty

ALH Top Pole 1

ALF Middle Pole 1

ALE Bottom Pole 1

AJK 1

AJJ 1

AJI 1

AJX Corner Frame Guard 2

AJQ Center Frame Guard 1

ALX Rim 1

AKZ Net 1

ALD Plastic Guard 1

ALL 1

AKC 2

AKB 2

AKQ Inner Channel 1

ALB Outer Tube 1

AJS Channel Stop 1

AKI Handle 1

AMN Trigger 1

Spring 2

AJM Base 1

ALI Pole Brace 2

AMU Wheel 2

AJD 1

AJN Base Cap 1

ALM Pole Cap 1

AKP 1

AMT 1

ID Item Description Qty

BCO Pole Assembly Hardware
ADS 2

ABZ 2

AAF 3/8” Washer 2

ABB 2

ABE 2

ABR 2

CIH 2

BCQ Pole to Base Assembly Hardware
BTS 1

AAE 2

AAO 2

HARDWARE LIST



7

HARDWARE LIST
ID Item Description Qty

BCQ Pole to Base Assembly Hardware, Continued
BZP 1

ABD 5/16” Washer

CCL 3/16” Allen Wrench 2

BCS Backboard & Rim Assembly Hardware
AAS 2

ABS 2

ABC 2

ACS 2

AAB 2

AAJ 2

ABD 5/16” Washer 2

ABF 7/16” Rubber Washer 2

ABG 2

BNP 1

ABK 6

AJW Compression Spring 2

AOW Spring Retainer Plate 1

AAV 5/16” Jam Nut 2

BCR Backboard to Pole Assembly Hardware
AAD

ABL

AAX

ABN

BCT Handle Assembly Hardware
APS 1

AEA #6 Washer 2

ADR 2

AQI Trigger Spring 1

2

AAC 1

AAN 5/16” Cap Nut 1

AAD 1

AAX 1

ABO 2

AAZ 1

ABB 1

BCU Frame Guard Assembly Hardware
ADP 10



8

Parts shown at 10% of Actual Size

ALH
Top Pole 

Middle Pole

ALE
Bottom Pole

PARTS IDENTIFIER

43 ”3/8

43 ”3/8

27 5/8”

AKC

ALI
Pole Brace

Warning Sticker

30 1/16”
AKB

AKQ
Inner Channel

ALB
Outer Tube

21 3/4 ”

Corner Frame Guard

Center Frame Guard

21 1/8”

38”



9

AKZ
Net

Rim

Base

Parts shown at 5% of Actual Size

Parts shown at 10% of Actual Size

PARTS IDENTIFIER



10

Parts shown at 25% of Actual Size

PARTS IDENTIFIER

AMU
Wheel

AKI
Handle

ALD
Plastic Guard

Channel Stop

Spring
ALM
Pole Cap

AMN
Trigger

Base CapALL

AKP



11

HARDWARE IDENTIFIER
POLE ASSEMBLY HARDWARE [BCO]
Hardware shown at Actual Size

POLE TO BASE ASSEMBLY HARDWARE [BCQ]
Hardware shown at Actual Size

ADS
ABZ

ABB

3/8” Washer

ABE

ABR

BTSAAE

AAO
BZP

ABD
5/16” Washer

CCL

CIH
Domed Counter-

BACKBOARD TO RIM ASSEMBLY HARDWARE [BCS]
Hardware shown at Actual Size

AAS
ABC



12

HARDWARE IDENTIFIER

AAB
-

BACKBOARD TO RIM ASSEMBLY HARDWARE (CONTINUED)
Hardware shown at Actual Size

Hardware shown at 25% of Actual Size

Compression Spring

BNP

AOW
Spring Retainer Plate

ABS ACS

ABD
5/16” Washer 7/16” Rubber Washer

ABK

AAV
5/16”Jam Nut

1/2” Center-

ABL
ABN

BACKBOARD TO POLE ASSEMBLY HARDWARE [BCR]
Hardware shown at Actual Size

AAD

7 1/16”

(Not actual length)



13

HARDWARE IDENTIFIER

HANDLE ASSEMBLY HARDWARE [BCT]
Hardware shown at Actual Size

APS

AEA
#6 Washer

ADR

Phillips 

AQI
Trigger Spring

ACY

AAC

AAN
5/16” Cap Nut

7”

(Not actual length)

ABO

ABB

AAZ

Hardware shown at Actual Size

ADP

AAD

7 1/16”

(Not actual length)



POLE ASSEMBLY

HARDWARE REQUIRED

SE
C

 
1

Hardware shown at Actual Size

ADSABZ

ABB

3/8” Washer

ABE

ABR

CIH



15

POLE ASSEMBLY

PARTS REQUIRED

TOOLS REQUIRED

SE
C

 
1

Parts shown at 10% of Actual Size

Phillips Screwdriver Scrap Wood

ALH
Top Pole 

Middle Pole

ALE
Bottom Pole

43 ”3/8

43 ”3/8

27 5/8”

Warning Sticker

ALL

Part shown at 25% of Actual Size

9/16” Wrench Electric Drill



16

TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

Insert the  into the 

 onto 

SEC 

1.1

ABE

ABR

Warning 

Sticker

Large Holes
Small Holes

ABE

ABR



17

TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

Place the Pole Bracket (ALL) onto the , and attach 

it to the 

SEC 

1.2

ABB

ALL

ABE

9/16"

ABB



18

TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

ADS

Align the hole in the Top Pole (ALH)  and 

slide the Top Pole over the Middle Pole. Insert a  

through the Domed Countersink Washer (CIH) and the small hole in the Top 

SEC 

1.3

ALH

Note:  The 1/4” x 3/4” Screw should be fl ush with the Pole, but 

will spin freely once installed. Do not jam the Poles together 

until instructed.
!

ADS

ALH

CIH

CIH



19

TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

Align the hole in the Bottom Pole (ALE) and 

slide the Middle Pole over the Bottom Pole. Insert a  

through the Domed Countersink Washer (CIH) and the small hole in the Middle 

SEC 

Note:  The 1/4” x 3/4” Screw should be fl ush with the Pole, but 

will spin freely once installed. Do not jam the Poles together 

until instructed.
!

ALE

ADS

CIH

ADS

ALE

CIH



20

TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

The Poles must be seated together! Even if the Poles cover 

the slots before seating, they must be struck on a hard 

surface fi ve to six times! Failure to seat the Poles correctly 

could allow the Poles to separate during use, which could 

lead to serious personal injuries or property damage.

Note:  Do not hit your feet with the Pole sections, 

as serious injury could occur.!

If the  do not completely cover the slots on the 

 after seating, DO NOT COMPLETE ASSEMBLY. 

Call our Customer Service Department.

the Poles cover the slots before seating has occurred.

SEC 

1.5

ATTENTION:  THIS STEP CANNOT BE REVERSED!

ALH

ALE



21

TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

(ABZ)

SEC 

1.6

Note: Chuck the #14 x 1” Self-Tapping Screw (ABZ) directly into an 

Electric Drill for easy installation, or use a 3/8” Hex Driver.!

ALH

ALE

ABZ

ABZ

ABZ



22

21 3/4 ”

Base

ALI
Pole Brace

AMU
Wheel

Parts shown at 10% of Actual Size

Parts shown at 25% of Actual Size

POLE TO BASE ASSEMBLY

HARDWARE REQUIRED

PARTS REQUIRED

TOOLS REQUIRED

SE
C

 
2

Part shown at 5% of Actual Size

Hardware shown at Actual Size

AAE
AAO

ABD
5/16” Washer

1/2" Wrench

Base Cap

Rubber Mallet

BTS

BZP

3/16” Allen Wrench 

38”



23

TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

onto the 
SEC 

2.1

Slide the  through one of the Wheels (AMU) and into 

the Bottom Pole (ALE) 

with the lip at the bottom of the pole facing outward. 

side of the Base and through the other Wheel. 

SEC 

2.2

AMU
AMU

Note:  Make sure the Rubber Gasket is inside the Base Cap.!

Note:  It may be necessary to use a Rubber 

Mallet to tap the Axle into place.!

ALE



TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

AAE ABD

AAO

Attach the fl attened end of the Pole Brace (ALI) to the 
SEC 

2.3

1/2"

Attach the Pole Braces (ALI) to the Bottom Pole (ALE)
SEC 

BTS BZP

ALE

ALI

Note:  Tip the system backward so the Pole rests on the ground. Do not stand 

the system up until it is fi lled with either sand or water later in the assembly.!

ALI

AAE
ABD

ABD
AAO

Note:  Repeat this step to install the other Pole Brace to 

the other side of the Base.!

ALI

BTS

BZP
3/16"



25

BACKBOARD TO RIM ASSEMBLYSE
C

 
3

Hardware shown at Actual Size

AAS

ABS

ABC

ACS AAB

ABD
5/16” Washer

7/16” Rubber Washer

Hardware shown at 25% of Actual Size

ABK

Compression Spring

BNP

AOW
Spring Retainer Plate

AAV
5/16”Jam Nut

HARDWARE REQUIRED



26

BACKBOARD TO RIM ASSEMBLYSE
C

 
3

PARTS REQUIRED

Rim

Parts shown at 10% of Actual Size

Part shown at 5% of Actual Size

Pliers 1/2” Wrench 7/16” Wrench

TOOLS REQUIRED

ALD
Plastic Guard

Part shown at 25% of Actual Size



27

TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

Slide the through the 

Hex Bolts (AAS)

Centerlock Nuts (AAB).

SEC 

3.1

SEC 

3.2

(Not to scale)

BNP
AAS

ABS AAB

7/16”

AAB

ABS

AAB

AAS

AAS

Note:  Tighten the hardware securely now.!

BNP
Notch

BNP



28

TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

1/2”

ABD

ABD

5/16” Washers (ABD) and the 

Rim 

.

SEC 

3.3

Note:  Do not overtighten the hardware so that the 7/16” Rubber 

Washers bulge outward as shown.!

Note:  Make sure that the 5/16” x 2 1/2” Tap Bolts are 

positioned on the outside edge of the holes as shown.!

CorrectIncorrect



29

TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

Insert the  through the upper part of the opening on the 
SEC 

Connect the  and  to the 

U-Bolt. .38” x 1” Steel Spacers 

(ACS) onto the , and secure the 5/16” Nylock 

onto the Tap Bolts.

SEC 

3.5

1/2”

ACS
ABK

AAV

BNP

ABK

Underside View

ABK

ACS

ALD

AAV AAV



30

TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

1/2”

(Not to scale)

ABK

AOW

(Not to scale)

Slide the  onto the , and 

place the Spring Retainer Plate (AOW) over the Compression Springs. 

Tighten the  until the  does not 

SEC 

3.6

Note:  DO NOT COMPLETELY TIGHTEN THE 5/16” NYLOCK FLANGE NUTS IN 

THIS STEP! Only tighten the Nuts until the Rim (ALX) does not wobble. 

Tightening the Nuts will adjust the Rim tension.
!

ABK

AOW

BNP



31

TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

1/2”

ABC
ABK

Slide a  into the crimped slot in each 
SEC 

3.7

the 

SEC 

3.8

Note:  Tighten the 5/16” Nylock Flange Nuts (ABK) until they are fl ush with the ends of the Bolts.!

ABC ABC

ABKABK

ABC ABC



32

BACKBOARD TO POLE ASSEMBLY

HARDWARE REQUIRED

PARTS REQUIRED

TOOLS REQUIRED

SE
C

 

Parts shown at 10% of Actual Size

Hardware shown at Actual Size

ABL

Rubber Mallet

AAD

(Not actual length)

ABN

AKC

30 1/16”
AKB

21 1/8”

7 1/16”



33

TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

ABL

Secure the Short Extension Arms (AKC)
SEC 

Note:  Tighten the 1/2” Centerlock Nut (AAX) until it is fl ush with the end of the Bolt.!

AAD

(Not actual length)

ABL
AAD

AKC

ABL

AKC

7 1/16”



TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

Secure the ends of the Long Extension Arms (AKB) that only have one 
SEC 

ABL

AAD

(Not actual length)

ABL
AAD

AKB

ABL

AKB

Note:  Tighten the 1/2” Centerlock Nut (AAX) until it is fl ush with the end of the Bolt.!

7 1/16”



35

TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

SEC 

Note:  Tighten the 1/2” Centerlock Nuts (AAX) until they are fl ush with the ends of the Bolts.!

AAD

7 1/16”

(Not actual length)

ABN

Rim on cardboard to prevent scratching. Then secure the Short and Long 

Extension Arms (AKC & AKB) to the Top Pole (ALH)

CAUTION:  HAVE ONE ADULT HOLD THE BACKBOARD IN PLACE
UNTIL ASSEMBLY HAS BEEN COMPLETED!

ABN

AAD

AKCAKC

AKB AKB

ABN

ABN ABN

AAD

ALH



36

HANDLE ASSEMBLY

HARDWARE REQUIRED

SE
C

 
5

APS

AEA
#6 Washer

ADR

AQI
Trigger Spring

ACY

AAC

AAN
5/16” Cap Nut

7”

(Not actual length)
ABO

ABB

AAD

7 1/8”

(Not actual length)

AAZ

Hardware shown at Actual Size



37

HANDLE ASSEMBLY

PARTS REQUIRED

SE
C

 
5

Parts shown at 10% of Actual Size

AKQ
Inner Channel

ALB
Outer Tube

Parts shown at 25% of Actual Size

AKI
Handle

Channel Stop

Spring ALM
Pole Cap

AMN
Trigger

TOOLS REQUIRED

Phillips Screwdriver1/2” Wrench 

AKP

9/16” Wrench 



38

TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

Attach the Lock Tab (APS) to the Trigger (AMN)

and slide the Trigger Spring (AQI)

SEC 

5.1

APS

AMN

AQI

ADR

AEAADR

Insert the Trigger Assembly into the Handle (AKI) Lock Tab 

(APS)

SEC 

5.2

AEA

APS

AKI

AQI
APS



39

TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

Attach the Handle Assembly to the Outer Tube (ALB)

Lock Tab (APS)

SEC 

5.3

Note:  Make sure that the Inner Channel (AKQ) 

has been removed from the Outer Tube before 

performing this step.
!

Orient the Height Sticker (AKP)

of the Inner Channel (AKQ)

edge of the Inner Channel. 

SEC 

APS

ACY

ACYALB

ACY

Notch

7.5’

10’
AKQ

AKP

Note: Wipe off any grease that may be on the Inner 

Channel before attaching the Height Sticker.!



TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

SEC 

5.5

AKQ

Trigger (AMN), insert the notched end of the 

Inner Channel (AKQ) into the Outer Tube (ALB)

ALB

AKQ

ALB
10’

SEC 

5.6

Insert the  into the top of the Outer Tube (ALB)

ALB

AMN



TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

Attach the Inner Channel (AKQ) to the Pole Bracket (ALL)
SEC 

5.7

AKQ

ALL

AAC
AAN

AAN

AAC

1/2”

Do not overtighten the Cap Nut. If the end of 



TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

ALB

AKB AKB

AAD

ABOABO

Note:  Tighten the 1/2” Centerlock Nut (AAX) until it is fl ush with the end of the Bolt.!

ABO

AAD

SEC 

5.8

Secure the Outer Tube (ALB) to the Long Extension Arms (AKB) 

7 1/8”

(Not actual length)



TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

SEC 

5.9

ALM
ALH

7”

(Not actual length)

ABBAAZ

9/16”

Insert the Pole Cap (ALM) into the Top Pole (ALH)
SEC 

5.10

Note:  Tighten the 3/8” Centerlock Nut until it is fl ush with the end of the Bolt.!

AAZABB

AKC AKC

Insert the 3/8” x 7” Hex Bolt (AAZ) through the holes in the Short Extension 

Arms (AKC)

3/8” Centerlock Nut (ABB). 



TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

AAZ

SEC 

5.11

 into the #2 hole on the Left 

SEC 

5.12

Raise the Bacboard to the highest position. Use the closed end of a 

Wrench to stretch the  up and over the 3/8” x 7” Hex Bolt (AAZ).

Note:  Make sure all hardware has been securely tightened before moving to the next section.!

Wrench

Note:  Repeat this step to hook the end of the other Spring 

into the #2 hole in the Right Backboard Bracket (AJK).!

2



HARDWARE REQUIRED

PARTS REQUIRED

TOOLS REQUIRED

SE
C

 
6

Parts shown at 10% of Actual Size

AKZ
Net

(375 lb)

Corner Frame Guard

Center Frame Guard

Hardware shown at Actual Size

ADP

Electric Drill

(Only eight of the 10 Screws will be used)

Sand

Water Hose



TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

SEC 

6.1

, and attach the 

SEC 

6.2

Attach the  to the in the locations 

ADP

ADP

ADP

ADP

ADP

ADP

ADP



TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

(375 lb)

SEC 

6.3

Two adults are required to complete assembly. To prevent serious injuries, the 

Pole should be held down by one adult at all times while the Base is being fi lled.

(375 lb of sand required)

a. Fill the 

For safety reasons, we recommend that sand be used 

instead of water to fi ll the Base. If a leak develops, water 

could run out unnoticed, allowing the system to fall over, 

resulting in serious personal injuries, or property damage. 

If using Water, check the Base carefully for leaks. If a 

leak is found, lay the system down on the ground and 

call Customer Service. Do not use, stand up, or play on 

a leaking system.



TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

SEC 

6.3

Two adults are required to complete assembly. To prevent serious injuries, the 

Pole should be held down by one adult at all times while the Base is being fi lled.

algae formation.

 

up on a smooth surface.



TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

SEC 

AKZ

Attach Net (AKZ) to the .

Note: If a replacement Net is needed, please call our Customer Service Department. 

Our Nets are shorter than average to reduce the risk of entanglement.!



50

To Adjust the Height of the Hoop:

OPERATION OF HEIGHT ADJUSTMENT SYSTEM

The system must only be moved by people capable of 

CAUTION: The system must only be moved on its Wheels.  Sliding the 

   system tipping over.  

MOVING THE SYSTEM

b. Stand in front of the system and pull on the Pole until the unit is balanced on 

its Wheels.

for replacement parts.

 1. Use an emery cloth to completely remove any rust or chipped paint.

POLE CARE AND SYSTEM MAINTENANCE



51

NOTES



52

NOTES



53

NOTES



ENHANCE YOUR LIFETIME® PURCHASE BY ADDING 

ACCESSORIES OR OTHER GREAT PRODUCTS: 

Or call: 1-800-424-3865

To purchase accessories or other Lifetime Products, visit us at:

www.lifetime.com



55

DAÑOS A LA PROPIEDAD.

segura.

operation of the system.

the rim as soon as safely possible.

guard during play.

moving parts.

entangle in net.

corrosion and/or deterioration.

Cuélguese del aro sólo en forma breve, para recuperar el equilibrio o evitar 

con seguridad.

producirse lesiones graves si los dientes o la cara entran en contacto con el 

Llene la base completamente siguiendo las instrucciones del fabricante. 

causar graves lesiones personales.

regule la altura o desplace el sistema.

éstas pueden hacer que el sistema se tumbe.

El pasto, los desechos animales, etc., pueden causar corrosión y/o deterioros. 

adversas, ya que puede tumbarse. Coloque la unidad en su posición de 

de energía.

para elevar solamente el peso del tablero con el aro. No cuelgue nada de la 

possible.

graves blessures si ses dents ou son visage entrent en contact avec le panneau, 

un poids ou l’équipement pourrait basculer rapidement et causer de graves 
blessures.

faire basculer l’équipement.

l’équipement.

pièce en question.

la possibilité de pièces desserrées ou usées, la stabilité de l’équipement et tout 
signe de corrosion ou réparation nécessaire avant utilisation.

vent ou loin des structures qu’il pourrait endommager s’il basculait et loin des 

mécanisme a été conçu uniquement pour soutenir le poids du panneau et de 

sous peine d’endommager l’équipement et d’annuler la garantie.

www.lifetime.com

penetrated any steel part, replace that part immediately.

WARNING

ADVERTENCIA AVERTISSEMENT



56

UNAVAILABLE OR OBSOLETE.

“acts of nature” or any other event beyond the control of the manufacturer.

the factory are not covered and are the responsibility of the purchaser. Labor charges and related 

usage. In addition, defects resulting from intentional damage, negligence, unreasonable use or 

this policy.

5. This product is not intended for institutional or commercial use; Lifetime Products, Inc. does not assume 

state to state. 

ALL WARRANTY CLAIMS MUST BE ACCOMPANIED BY A SALES RECEIPT.

M-F 7 a.m. to 5 p.m. MST.

**Call or visit our Web site for Saturday hours**

Please include your dated sales receipt and photographs of damaged parts.

To register the product, visit our Web site at www.lifetime.com

WARRANTY INFORMATION

www.lifetime.com




